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ROLLER TUBE
Replacement Parts

PART NUMBER

DESCRIPTION

RSA

Roller Complete Assy. After June 1988 Automated Units

RSA-A Roller Complete Assy. FiJIABLO ONLY

RSA-U Roller Complete Assy. For Pioneer@06 B r Autanmated Units
RSA-R Roller Complete Rebuifor Automated Units

250752K Spring for Roller for Automated Units with RSI & Bolts

RSI Roller Spring Insert for 250752 Spring

SSC3 Roller Spring Shaft

RSA-87 Roller CompleteAssy. forREELTARP-87

RSA-SH Roller Complete Assy. For SKYHOOK

RSA-SHD Roller Complete Assy. For REELTARP W/MECHANICAL

PULL OUT

192X76.75X2.63K

Roller Spring for SKYHOOK with Inserts and Bolts

RSI22

Roller Spring Insert for SKYHOOK spring

3/8L6GMETALNUT | Lock nut on sprig anchor bolt

3/8FLATWASHER | Flat washer on spring anchor bolt

3/BHEXNUT Nut for spacing on anchor bolt

3/81611/4 Bolt to anchor spring to tube

3/8-1621/4GR8 Bolt to anchor spring to roller shaft

TUBE4 Roller Tube ONLY

UCC20516 Bearing & housing foroller tube PRIOR to July 1999
Uses 3 bolts to fasten to roller tube

C44 Bearing & housing for RSA AFTER June 1999

1/41CAPSCR Bolts to anchor tube to UCC20% Bearing

1/ALOCKWASHER |[Lock washer for 1 0Bolt

CRANK-C4 Crank to Pretension Roller Tube

LW Lock Wrench to use to REPLACE TARP

TC Tarp Clamp to hold tarp to roller
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CONTROL VALVE

Replacement Parts
SALAMI PARTS

PART NUMBER DESCRIPTION

420272850

Spool Replacement for CVLP

CONTROL VAL VE

Replacement Parts
BONDIOLI PARTS

PART NUMBER

DESCRIPTION

277110201.0

EndCap, SpringOperated (Special Order)

55514004.00 Linkeage, AJoysticko Repl acemn
5701@02 Li nkeage, T wee pHancdelme nt (Takg
WPD02M2D180 Pressure RelieReplacement

WUS0038000 VNR Cartridge Replacement

485030200 Seal Kit

CVLP-DO Control ValveComplete with Joystick

28601002 Dust Boot

535118002 Handle, two handle or joyisk

D0O2921 Spool, Motor Replacement

DO2921FF Spool, Cylinder Replacement

CVLP-2DO Control ValveTwo Handle Complete

CVLP-3DO Control ValveThree Handle Complete

PRIORITY VALVE & DIVIDER VALVE
Replacement Parts

PART NUMBER

DESCRIPTION

OBM22701.8 Priority & Relief Valve Complete 1.8GPM

OBM227033.0 Priority & Relief Valve Rebuilt1.8GPM

OBM22701.8Dl Priority & Relief Valve Complete made of Ductile Iron S/O
RDC4040 Relief Valve Cartridge Replacement

EC1640 Priority Flow Cartridge Replacement

FD10-40-2P-11 Divider/Combiner for Synchronizing Arms Together
FD1041-0-11 Cartridge Replacement for FDUD-2P-11

12
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CYLINDER SELECTION

84 84
4 ~Clevis mount 4 ~Tube mount

LDTo0ke CD200115

Used Prior to 10-99 Used on upper arn

Mounted obove arm Mounted below arm

35 |
. ﬂ/qm mount gig 35-3/4 Q(mbe e
R1

CD200-24.00058 CDe00249200¢
Used on 2C lower orm Used on OIS os
prior to 3-98 Lower Cylinder

Used on 2CH upper
prior to 11-99
Used an 2CH36 upper arn

Tube Mount
48>[//33 A —
a 8
¥ 10 9
ATEI0
Used on 1IC, TICH and TICH36 lower * EEE?&%EEAGNUM
arms DRIVER'S SIDE

from 3-98 to current

Drivers Side CyHnd@r ONLY /—lube Mount :
e ‘ ~ ;

H o

* BB0413 MAGNUM
CYLINDER PASS, SIDE

O~

ATES!
Used on 2C, 2CH, and 2CH3Z lower arms
from 3-98 to current

Poddenger Side Cylinder ONLY
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CYLINDER SELECTIHN

0 j?
4/77// |

Cylinder used in adjusting Gantry, including XL, ather than
Duracover & used in Skyhooke?00 p/n CD1/548

MOUNTING PLATE—_,
0

Cylinder used in upper section of SKYRUUKZ2200, p/n CD1048F

al T

/- 3//
J 48

Cylinder used n the bontry for the Juracover, P/N
286014



SEAL KITS

PART NUMBER

DESCRIPTION

PMCK-AT850 Seal Kit for AT-850

30 X 300 DC&GHer 6s Side 11
PMCK-AT851 Seal Kit for AT-851

2-1/ 20 Pfass3Sweél-C & CH
19654 Seal Kit for AT-850T

30 X 300 Drd&C#r 6s Side |1
19653 Seal Kit for AT-851T

2-1/ 20 Pass3Swé-C & CH
DA400 Seal Kit for BB0413B

4-1/ 2 0 Pass2Sid&MAGNUM
DA425 Seal Kit for BB0412B

43/ 40 X 210 Driverbs Side MA
16962 Seal Kit for BB0413T

4-1/ 2 0 Pass2SId&MAGNUM
19736 Seal Kit for BB0412T

43/ 40 X 210 Driver Side MAGN
PMCK-BB0413 Seal Kit for BB0413

41/ 20 X 210 Pass. Side MAGNU
PMCK-BB0412 Seal Kit for BB0412

4-3/ 40 X 210 Driverods Side MA
DA175 Seal Kit for CD15012

Cylinder Mounted bove Arm before 1®9
DA200 Seal Kit for CD200 Series Cylinders

PMCK-BD-0184

Seal Kit for BD-0184
Dr i ver GushN&ved e

PMCK-BD-0185

Seal Kit for BO-0185
Pass. SideCushNcover

DA175

Seal Kit for CD17548 Adjustable Gantry

DA104

Seal Kit for CD1@8F Upper Cylinder in the SHG22
SKYHOOK?2200 series

Seal Kit N/Afor adjustable gantry for DURACOVE

16



DIABLO ISOMETRIC

EFFECTIVE JULY 2005 THRU CURRENT

250752K Internal Spring
RSA-A Roller w/ALUMINUM SHAF TS
962812AUTII-C Replacement Tarp

962812HOOKLIFT TARP (Iptional
SAEXLPS-D

CRADLE - > \I. YAEC/

N

DTUA-DR

LP10 Pin

1/4-202HHCS (Bolt)
& 1/4-20ELOCK (Nut) \

MOUNTING
PLATE

HYAEC4 SHIMS

D/TB

DUR

1618-24 Bushing

CU10007 Bushing

1/4-2021/2CAP (Bolt)
& 1/4-20ELUCK (Nut)

LP9 Clevis Pin

MSAL020EASSY- Replacement Assembly

CD200115 Cylinder

ﬁomm@m Clevis Pin
14112CP Cotter

DLA Side Arm

PD
DLA
0AC
e [ ©
5 :
() ——
CD2001IS HOSE 43D HOSE #1D
H_V\Lv\\x mHD\\ H\Lv\\ X @D\\
0AC
DAC-3 Bent Right & ROAC-4 Bent
Left HYD, STEEL LINES
RETAINER WASHER
Rev. 05
LR 9-04-08
CVLP-DO  CONTROL VALVE ™~

0BMe270-1.0

PRIORITY VALVE



DIABLO
Parts Replacement

PARTS NUMBER DESCRIPTION

ROAC Rotary Actuator

ROAC-3 Hyd. SteelLine for Actuator (bent right)

ROAC-4 Hyd. Steel Lindor Actuator (bent left)

34112 ¥%10x21/ 20 Bolt (attaches Rotary t
34LOCKWASHER JoO Lock Washer

LPRW Retainer Washer for Actuator

LP-D Linkeage

DLA Lower Arm

MSA1020EASSY Pivot Replacement

DTUA-PA Upper Arm, Passenger Side

DTUA-DR UpperArm, Driver Side

DUR Upright for Cradle

HYAE-C4 Rubber Shim between Cradle and Upright

RSAA Roller w/Aluminum Shaft

CRADLE Cradle

CD200115 Cylinders for Upper Arms

SAEXLPSD Stabilizer Bar

516183 5/ 3168 x 30 Bolt for Arm
D/TB Tarp Bar for Diablo

CVLP-DO Control Valve, two spool w/Joystick

5/16:24X.032 Orifices for CVLRDO Adaptors

OBM22701.0 Priority Valve, 1 GPM

05562 Clevis Pin 2.50 for Upper Cylind
LP9 ClevisPin31/ 86 f or Connecting Upper /
LP10 ClevisPin31 / 2 0 tea Upfen Arm to Lower Arm
JF038 Hyd. Steel Line down Chassis

WPT-1 Weld Plate to Clamp Steel Line to

Y+2011/ASCR BOLT Bolt to Clamp Steel Line down with
1/AFLATWASHER Washer to Hold Plastic around Steel line to Chassis
1095/95PP Twin Plastic Clampsathold Steel Lines

962812AUTIIC

Standard Tarp with Flaps

962812HOOKLIFT

Tarp with Reinforcement for Hook Lift

828AUTO Tarp without Flaps

LW Tarp Wrench for holding roller while replacing tarp
CRANK-C4 Crank to Pretension Roller Tube & Tarp
Y+202HHCS Bolt to anchor LP10 Clevis Pin

Y+2021/2CAP Bolt to anchor LP9 Clevis Pin

18



250752K Internal Spring

RSA
962812AUTII-C Replacenent Tarp
SAEXLPS

CRADLE

1-C/TB \

MUSAL020-DR
LP10 Pin

1/4-202HHCS (Bolt) g
& 1/4-20ELOCK (Nut)

1618-24 Bushing
CU10007 Bushing

1/4-2021/2CAP (Bolt
& 1/4-20ELDCK (Nut)

LP9

MSA1020E-ASSY Replacement Assermbly

« >HYAEC7 CRADLY
ATTACHMENT
PLATE

YAEC4
SHIM

MUSAL020-PA

MAGNUM SCHEMATIC
APRIL 2004-CURRENT

[———)|UR BASE PLATE

I

MUR-R  “L" BASE

MSAL020  ARM

CD200115 CYLINDER o

-— @_\\

CD200115 [ CYLINDER

05562 Pin & _
14112CP COTTER PHA-DR

Lp-Mp —
161824 Bushing

LP14-M Pin

1/4-2034HHCS (oolt)
& 1/4-20ELOCKNUT (hutd

#CP Plastic Plug
CU10007  Bushing

LP7-M Pin

1/4-20234HHCS  Bolt—
& 1/4-20ELOCKNUT

BB0412 Cylinder

o

PMA-PA

LP-MP
BB0413 PASSENGER CYLINDER

CVLP-DO CONTROL VALVE
0BM2270-1.8  PRIORITY
VALVE

LP8-M Pin

1/421/2 COTTER Pin

4AWTXWLNS BULKHEAD
FITTINGS

Rev, #04
9-04-08

19



2

250752K Internal Spring

RSA

962812AUTII-C Replacement Tarp

SAEXLPS

CRADLE-G

MUSA1020-DR ———————

LP10 Pin

1/4-202HHCS (Bolt) —— A
& 1/4-20ELOCK (Nut)

HYAEC4

ez

Y -

MSAL020 ARM

MUSAL020-PA
™. SHGI05 CLEVIS PIN

MAGNUM-G SCHEMATIC
APRIL 2004-CURRENT

| MSAL020
//
_ __HYAECY TOP PLATE .,,
- CChl o
CD17548 O E—
HPBCP-A CDR0011S

SHG106 CLEVIS PIN

L

o

PMA-PA
LPM-PA

BB0413 PASSENGER CYLINDER

1618-24 Bushin :
° T @l‘n“
CD200115 CYLINDER

CU10007 Bushing

1/4-2021/2CAP (Bolt
& 1/4-20ELOCK (Nut

LP9

MSA1020E-ASSY Replacement Asserbly

05562 CLEVIS PIN
& 1411eCP COTTER
PIN

i

REV#06

PMA-DR

LPH-DR_|
161824 Bushing

LP14-M Pin

CP Plastic Plug

Ccu10007  Bushing

LP7-M Pin

1/4-20234HHCS Bolt & Nut

BB0412 Cylinder

9-17-08
AWTXWLNS Fittings
LP8-M Pin

1742172 COTTER Pin

20



MSAL020E-ASSY  Replacemen

25075eK Internal Spring

RSA

ATTACHMENT
PLATE

YAEC4
SHIM

962812AUTII-C Replacement Tarp
SAEXLPS

CRADLE
11-C/TB

LATE

OR

MUSA-DR

H34314 3/4" FLANGE BOLT
#3410 NUT
MSA  ARM

\

#1216-24 Bushing

=——MUR BASE PLATE

MUR-R  “L” BASE

MAGNUM SCHEMATIC
10/2000--3-/2004

MUSA-PA

MSA ARM

=} |

oo

CD20011STCYLINDER

PMA-PA \\%

LP-MP

BB0413 PASSENGER CYLINDER

CVLP-DO CONTROL VALVE

0BMe270-18  PRIDRITY

T >

15 CYLINDER
#CU10007 Bushing
05562 Pin &

#1/4-2021/2CAP (Bolt) L—14112CP COTTER

& #1/4-20ELOCK (Nut)

#LP9 Steel Pin

VALVE
o |
wz>\umg AWTXWLNS Fittings
LP-MD —~ LP8-M Pin

161824 Bushing 1/421/2 COTTER Pin
LP14-M Pin
#CP Plastic Plug

CU10007  Bushing

LP7-M Pin

1/4-20234HHCS ~ Bolt
8 1/4-20ELOCKNUT

BB0412 Cylinder

—
Rev.CY04
9-04-08



250752K Internal Spring

RSA

962812AUTII-C Replacement Tarp

SAEXLPS

CRADLE
[I-C/TB

MUSA-DR

#34314  3/4" FLANGE BOLT
#3410 NUT

#1216—-24 Bushing

#CU10007 Bushing

#1/4-2021/2CAP (Bolt)
& #1/4-20ELOCK (Nut

#LP9 Steel Pin

MSA1020E-ASSY Replacement

) MAGNUM SCHEMATIC

5—2000

THRU 9-2000

\\ MUSA-PA
YAEC4
SHIM
7| TOP PLATE MSA Arm
= MUR BASE PLATE o .
@,\n\@ oo
o |
CD200115 | CYLINDER PMA-PA L
LP-Mp —— _
BB0413 PASSENGER CYLINDER
CVLP-DO CONTROL VALVE
MSA  Arn 0BMP270-1.8  PRIDRITY
VALVE
# :
o | ti
05562 Pin E?DL é 270046LN Fittings
14112CP COTTER LP-MD LPS-M Pin

Che

00115 CYLINDER
161824 Bushing

LP14-M Pin w/Tear Drop
#CP Plastic Plug

CU10007  Bushing

LP7-M Pin

1/4-20234HHCS  Bolt
& 1/4-20ELOCKNUT

1/421/¢2 COTTER Pin

BBO41e Cylinder

Repy #05
9-0¢-08



250752K Internal Spring

RSA

< HYAECT CRADLY

CCUA-PA Upper Arm

MAGNUM-DL SCHEMATIC

ATTACHMENT
962812AUTII-C Replacement Tarp - PLATE
SAEXLPS YAEC4
SHIM
CRADLE
11-C/TB MSA1020 Lower Arm
MR BASE PLATE o [ ;
i MUR-R  “L* BASE & \6 o
[an) i °
CDRO0ILS N %
LP-MP
S BB0413 PASSENGER CYLINDER
CCUA-DR Upper Arm £—
, CVLP-DO CONTROL VALVE
LP10 Pin UBMee/70-1.8  PRIORITY
1/4-202HHCS (Bolt VALVE
& 1/4-20ELOCK (Nut)
1618-24 Bushing oL . [ | B
I )
CU10007 Bushing ——————— o= A- CDR001LS ﬁ o | »w £
1/4-2021/2CAP (Bolt) : % A\
8 1/4-20ELOCK (Nut 09968 Fin PMA-DR AWTXWLNS Fittings
14112CP B .
- Cotter Pin P-MD LP8-M Pin
MSAI020E-ASSY Replacement Assemk lelg24 Bushing 17421/2 COTTER Pin
MSAL020

LP14-M Pin

1/4-2034HHCS (bolt)
& 1/4-20ELOCKNUT (nut>

#CP Plastic Plug
CU10007  Bushing

LP7-M Pin

1/4-20234HHCS  Bolt—-—
& 1/4-c0ELOCKNUT

BB0412 Cylinder

Rev. #03
3-09-08
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PIVUOT MUODULAR ASSEMBLY
PMA-DR-—-DIRIVER
PMA-PA-—=PASSENGER

LP-M Possenger

LP14M SHAFT

SC12t4 COLLAR

174" X 2" bolt w/locknut locking pin to pivot modulor

housing

1618-24 FIBER BUSHING QTY. 2

# CP PLASTIC PLUG

CU0007 FLANGED FIBER BUSHING QTY. 2

Must not protrude further than 1/4" outside of Pivot Modular

DD ¥ 2 M (i (i et T
e i C—LP7-M SHAFT | E—T Y
4y
o / . w w @ &ﬁ % @ +—P8-M SHAFT
PM-Passenger Side— !
ir ] m /ﬂ ﬁ M Z @ m @ 1/42CP  COTTER PIN
[ Y
Eil-
Plastic Plugs 4CP, used to fill hole.
= — - =8
8] — N L
5 BBU4LE
PM-Driver Side !
. e CYLINDER |
LP-M Driver
PMI0 Cover Plote
¢}
0 E
LPI4-M 1" X 5 1/2" PIN W/TEAR DROP ONE
END TO ANCHOR TO MODULAR W/3/4" BOLT
LP8-M 1" X 5 1/2" PIN
W/HILE ONE mzwlv@

)

00

24

LP-7M Cold Rolled Pin 1" X 3 1/2” long with a /4" hole 2" in from end



- —-MU DRIV
- PASY

< LINKEAG
LR LINKZAGE

1618—24 FIBER BUSHING QTY. 2
CUl000/7 FLANGED FIBER BUSHING

. Driver’s Side

LP-MD (DRIVER
SIDED
w\@<

BOLT HOLE

LP-MP (PASS. SIDED

\&WW$: | =
—LP/-M PIN 17 X 3 1/27

LPE-M PIN 17 X 5 /27
YR, 2000-7-2006

LP14-M PIN 17 X S 1/27
W/ TEAR ANCHORED TO
PM; (8-2006 & UPD

25

L Passenger

121°




MAGNUM
Replacement Parts

MUR Uprights

MUR-R Uprights with ALO Br acké¢
MUR-RU Uprightswithout a bottom plate

UB5814 U-Bolts for mounting uprights

5811S 5/ 80 Hex-Batsts for U
58LW 5/ 80 Lock -Bodissher for U
CRADLE Cradle

CRADLE-G Cradle with Clevis underside for Cylinder
1/213/4 | 0 Bolts for mounting Ci
HYAEC7 Reinforcement for mounting Cradle

Y- 13FLOCKNUT | 0 Lock nut

HYAE-C4 Shim, rubbeto go between Upright and Cradle
II-C/TB TarpBar, tofasten tarp to Cradle

RSA Roller Assy.

RSAR Roller Assy.Rebuilt

TUBE4 Tube for RSA

SSC3 Roller Shaft for RSA

C44 Roller Lutco Bearing with housing f@nd cap
250752k Spring with bolts an@RSI

RSI Roller Spring Insert for 250752K spring
3/816GMETALNUT Lock nut on spring anchor bolt
3/8FLATWASHER Flat washer on spring anchor bolt
3/BHEXNUT Nut for spacing on anchor bolt

3/81611/4 Bolt to anchor spring to tube

3/8-1621/4GR8 Bolt to anclor spring to spring shaft

TC Tarp Clamp

12X1TEXSCREW Screw to anchor tarp to roller

SAEXLPS Stabilizer Bar, attaches above roller
3/8-1621/4 Bolt for Stabilizer

3816 Nut for bolt for Stabilizer

828AUTO Replacement Tarp without Flaps

962812AUTIIC

Replacement Tarp, Standard, With Flaps

962812HOOKLIFT

Replacement Tarp w/Side flaps, reinforced for jib
Cut out

LW

Wrench to lock roller for tarp replacement

CRANK-C4

Wrench to tension roller
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MAGNUM
Replacement Parts

PART NUMBER

DESCRIPTIONS UPPE R ARM & ACCESSORIES

MUSA-DR OR PA

Arm Elbow w/Deflectod attaches to Roller & Middle Arm
viaBOLT, NOT STEEL PIN

34314

Jo A/3R0 Socket Head Bolt

3410

IJO Nut for EIl bow

MUSA1026DR OR PA

Arm Elbow w/Deflectod attaches t&Roller & Middle Arm
Via STEEL PIN, NOT BOLT

LP10

STEEL PIND connects Upper arm to Middle arm with ho
one end & flange other en

Y+202HHCS BOLT

I 0 X 20 Bolt to anchor LP

LP9

STEEL PIND connects Upper arm to Upper Cylinder with
hole in cerR3lk/r8dmf r od 1

Yx2021/2CAP 1o -#/ 20 Bolt to anchor LP

Y+20ELOCK 10 Il ock nuts

Cu10007 Bearing, Flangd 0 x 1Jo6 f or MUSA &
(2 required)
MIDDLE ARM & ACC ESSORIES

MSA Arm, Middled attaches to MUSA and to LM attaches to
Upper Arm,usingBOLT, NOT PIN

121624 Bearing for MSA ARM,20t)ake

34314 o A /A0 Socket Head Bol't

3410 JO Nut

MSA1020 Arm, Middle----attaches to MUSA1020 & TO LM
attachedo Upperarm, usingSTEEL PIN, NOT BOLT

MSA1020EASSY Pivot Replacement

161824 BearingforMSA1020; TAKES1/ON&) (

CD200115 Cylinder for Upper Arm

DA200 Seal Kit for CD200115 & CD20015

05562 Clevis Pin for Base of Cylinder

1/4CP Cotter Pin for 05562

LP9 Steel pin (connects Upper Arm to Cylindeith hole in

center o#fl1/r80d) 10 x 3
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MAGNUM
Replacement Parts

PART NUMBER

DESCRIPTION--MODULAR &
ACCESSORIES -DR 1 V E RIID&E

PMA-DR

Pivot Modul ar Assy. Dri ve

BB0412 Series Cylinder

Cylinder in Modu(ldar7 on $tri

LP-MD

Linkeage Pivot for Driver ¢

LP7-M

STEELPINO connect s Rod of Cyl i
33/ 40) with hole in cente

Y+20234HHCS BOLT

Boltto AnchorLPAM t o ATo of Cyl . i

LP8&M

STEEL PINd connects Linkeage to Mobir orit connects
Base of Cyl t9d 1Maodul ar (
With hole on one end.

1/421/2 Cotter pin to Anchor LP8/ to Modular

LP14M STEELPINiconnects Linkag®/t16bd
w/ tear drop to anchor pin

Yx2034HHCS 1o X 1IJ0 Bol t -MtoModutat hor L P 1

CuU10007 Bearing, Flangd 6 x Jo f or Cyl . Ro

161824 Bearing for Piv-dbt20f Linka

PM Pivot Modular (Shell Only)

CP Plug, Plastic to close hole in Modular

SC1214 Collar, shatft for Pivoin Modular

SC100 Collar, shaft for Base of Cylinder Modular

AWTXWLNS BulkheadF i t t iwiNgtf o® Anewer uni t

035366 Bul khead Fitting 3/ 80 w/ N

PM10 Pivot Modularremovablerear top cover only

5161834 5/ 31680 x IJOPMAOTOP f or

HOSE#6M Hose inside Modular 240 | o

HOSE#7M Hose inside Modul ar 1001l on

38312S 3 / 8 6-120BolBto anchor Middle Arm to Linkage

38TLN 3/ 80Locknut for #3812S
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MAGNUM
Replacement Parts

PART NUMBER

DESCRIPTION--MODULAR &
ACCESSORI ESn PASS. SIDE

PMA-PA Pivot Modular AssyPass. Side

BB0413 Series Cylinderin Pass. SidModu |l ar (4. 250
LP-MP Linkage Pivot forPass. Side

LP7-M SteelPconnects Rod of CyHdi

3/ 40) with hole in cent

Y»20234HHCS BOLT

Bolt to Anchor Linkage t

LP8&M

Steel Pi® Connects Linkage to Modular or it connects
Base of cyl. -9pbl®&oduwiat h

1/421/2

Cotter Pin to Anchor Base of Cyb Modular

LP14-M

Steel Pid Conrect s Pi vot Linkagé
9/ 160) w/tear drop to an

Y+2034HHCS BOLT

Bolt tear drop of LP14M to Modular

CuU10007 Bearing, Flange, 10 x 10
connects

161824 Bearingf or Pi vot of-1/20)i nkage

PM Pivot Modular (Shell Only)

CP Plug, BlackPlastic for open hole in Modular

SC100 Collar, Shaffor Base of Cylinder in Modular

SC1214 Collar, Shaft for PIVOTin Modular(LARGER than
SC100)

Y+20ELOCKNUT Lock nut for bolt below

Y+20234HHCS BOLT BolttoanchorLP™M t o ATO of Cyl

AWTXWLNS Bul khead Fittin&lodular w/ nu

035366 Bul khead Fittindlodlar8 0 w/

PM10 Pivot Modular Removable Top rear Cover

5161834 5/ 3168 x 1IJo0 Bolts for PM1(

HOSE#6M Hoseinsie Modul ar 240 | ong

HOSE#7M Hose inside Modul ar 100

38312S BOLT BolttoanchoMi ddl e Ar m t o -1L/i 2ndk

38LTN 3/ 80 Locknut for above
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MAGNUM
Replacemen®arts

NAME DESCRIPTION--HOSES & ACCESSORIES

HOSE#1M I 0 X 1 6-8connddts stedine tobase of Cyl. on
Driverds Side

HOSE#2RP I 0 228®dc Homsect s Rod of Dri
Cyl.

HOSE#3 I 0 X 238BworHmescect s from stee
cylinders

HOSE#4 1-4 0 x 63connddts B\VMLFDO to steel lines

HOSE#5 I 0 X 1 200connddte Rod dPass. Cylindeto steel line

HOSE#6M I 0 X 2 4 conttassCylinder to inside of Modular

HOSE#7M I 0 X 18 conndatssCeinder to inside of Modular

NHS-100 Sleeve for protecting hoses

JF038 3/ 80 x .SReél9ubing 1020

1/AFLATWASHER Twin Cover Plate for steel lines

Y+2011/4ASCR Twin Clamp Bolt for steel lines

WPT-1 Twin Weld Plate for steel lines

1095/95PP Twin Plastic Clamps(per set) for steel lines
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SAEXLPS

\L {I-C/TB  TARP

3/81621/4 Bolt
3616 Nut:

SAECHI20-DR Upper Ar

HYAECT PLATE

3/8-1621/4 Bolt
w//\ 3816 Nut
Lw

RSA

%V 962812AUTII-C Torp

RADLE

YAEC4 Shin

ra—HYAL-C

SAECHIL20-PA Upper Arm

OVERVIEW
AUTOCOVER TT-CH

9-12-08 & Forward

SAEHII20 Middlle Arm

2062 Pin
14112CP Cotter

SALPH Lower Arn

3/4103 Bolt for
OTSMAG Threaded Axle

CP375 Pin
1/4202HHCS Bolt & Nut

LPL0-Pin

1/4202HHCS-Bolt
1/420ELOCKNUT-Nut

LP9-Pin
1/42021/2CAP-Bolt
1/420ELOCKNUT-Nut

CD200115 Cylindler

SAEHLI20 Middle Arm

LP10-Pin

CP3.75 Pin
5962 Pin 1/4202HHCS Bolt & Nut
1411eCP COTTER
/ o T

1/4202HHCS -Bolt
1/420ELICKNUT-Nut | |/ 2
LP3-Pi
1/42021/2CAP-Bolt
1/420ELOCKNUT-Nut

MSALO20E-ASSY.
Replocenent

CD200ILS ylinder

N 1473 Burmper

142034LCS Bolts

05361 Pin
14112CP Cotter

SALPH  Lower Arm

3/4103 Bolt for
OTSMA6 Threaded Axle

1473W Bunper

PER
AT-851 Cylindler

HPA

CONTROL VALVE CVLP-DO or CVLP-2DO

PRIORITY VALVE  [OBM2270-18

142034LCS Bolts

| /

0356! Pin
14112CP Cott

PBR-HIR

7-850 Cylinder

Drowing Revised
9-09-08
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3/8-1621/4 Bolt
& 3816 ot

RSA

9%62812AUTII-C Tarp

SAECHI1C0-PA Upper Arm

SAEXLP

DVERVIEY
AUTOCOVER 1T-CH
6-1-2003 Thru 9-13-08

RADLE
YAEC4 Shin SBEHII20 Middle Arn
9375 P SALPH Lover Arn
3% P L/4202H4CS Bolt & Nt 374103 Balt for
7 112 Cotter OTSHA Threoded Arle
AL
LPI0-Pin / L AL473V Bumper
/ 1/420PHHCS-Bolt 3 142034LLS Bolts

HYAECT PLATE /A20ELICKNUT-Nutt x—

. LP3-Pin \

N< UL 1/42021/2C0P-Bolt
3/81621/4 Bolt /4A20ELDCKNUT-Hut
3516 M COIILS Cylinder 0551 i -
14112CP Cotter
T-851 Cylinder
CONTROL VALVE CVLP-ID or CVLP-2D0
PRICRITY VALVE OBHR2T0-18
_—SATHII2D Widdle Arn
A 375 Pin SALPH Lower Arn
SAECHLIZ0-DR Upper o%e Pin VACIRHHES ot & fut 374109 Bolt for

14112CP COTTER

Y

LP10-Pin B /
1/4202HHCS -Bolt ——] ‘u
EN%EQZS‘Z%E Y he |

LP9-Pin

[TSNA4 Threaded Axle

1473W Burper
142034LCS Balts Rev.3

9-10-08

1/42021/2CAP-Bolt
1/420ELOCKNUT-Nut

035! Pin

14112CP Cott

HSALO20E-ASSY Pivat Replacemen CD200115 Cylindler

PBR-HIR

7-850 Cylinder
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VERVIEW

—omanm AUTOCOVER 11-CH
4 // e CPFECTIVE 11-1-2000 THRU 7-31-2003
RSA

wvv 9B2ATIC Tarp

SAECHII20-PA Upper Arm

SAENLP
RADLE
4
/ HYAEC4 SHIM SAEHIRD Middle A
] 62 P (P375 Pin LM Loker Arn
JU2CP Catter  1/4202HHCS Bolt & Nut -
it 18 Nt
LPL0-Pin / . 1473V Burper
1/420PHHCS-Bolt MUALCS Bolts
. HIAELY Top ABELODKNUT-Nut
LP9-Pin \
o« 1742021/ 2CAP-Bolt N
3/B16R1/4 Bolt 1/ A20ELOKNUT-Nut
3616 Nut IC/TB TARP B ’ , 09561 Pin
L0200 Qf:%« 14112CP Cott PBR-HP
7-851 Cylincer
CONTROL VALVE CVLP-DD or CVLP-2D0
_ PRIORITY VALVE OBK2270-18
ALLZSiEieD e trn
X 3362 Pin CP375 Pin SALPH
SAECHII20-IR Upper i ,
PP 1402CP Catter  1/4202HHCS Bolt & Nut
\ 169 Bolt
LPIL-Pi N 7 . BN a7 Buper
ADHES-Balt —1 ] 4 142034LCS Bt oy
L/ALELOCNUT-Nut ev.
LP9-Fin \ -0
1/4-2021/208P-Bolt
/A20ELDCKNUT-Nut Al
COAOMS Cylinder 05961 CLEVIS PIN
HSAIDZ0E-ASSY.  Pivot replacemen

& 14112(P Cotter

PBR-HIR
7-690 Cylinder
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SAEXLP

"

3/81621/4 Balt
3816 Nut

SAECH-DR Upper Ar

34314 Bolt
340 Nut —

LP9 CLEVIS PIN
§ 1/4-2021/2CAP BOLT & NUT

MSALO20E-ASSY.  Pivot Replacemen

TARP BAR

AL S

3/8-1621/4 Bolt
hna“\‘ 3816 Nut

%
\¥ 902812AUTII-C Torp

SAECH-PA Upper Arn
RADLE
HYAEC4 SHIM

OVERVIEW
AUTOCOVER T1-CH
11-99 THRU 10-2000

SAEH Mddle Arn CP375 CLEVIS PIN
& 1/4-P02HHCS BOLT & NUT
9562 CLEVIS PIN SALPH Lower Arm
§ 14112CP Cotter 5 Bolt
18 Nyt

YAECT TOP PLATE 54914 Bolt

1473V Bumper

3410 Nut

LP9 CLEVIS PIN
& 1/42021/2CAP BOLT & NUT

CD2001LS Cylindler:

4 HYAE-C

dole Arm CP3.75 CLEVIS PIN

5500 CLEVIS Py & /4202HHCS BOLT & T

& 14112CP Cotter

o /

».l/‘\u

142034LCS Bolts

05361 CLEVIS PIN
& 14112CP Cotter PBR-HPA

AT-851 Cylinder

CVLP-D0 Control Valve
[BMP270-18  Priority Valve

SALPH Lower Arm

185 Bolt

BN 70 Burper

14203415 Bolts
Rev, 03
9-10-08

COR0LIS Cylinder |

AN

03561 CLEVIS PIN

& 1411eC

P Cotter

PBR-HIR

34
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3/81621/4 Bolt
3616 Nut

SAEXLPE-CHIR Upper Ar

SAEXLPS

34314 Bolt
3410 Nut —

—1I/C TARP BAR

2

«— HYAE-C

05562 CLEVIS PN 4 1/4-202HHCS BOLT
& 14112CP Catter

YAEC4 SHIM

£

RADLE

——— HYAEC7 TOP PLATE

—03362 CLEVIS PIN
§ 14112CP Cotter

IVERVIEW
AUTOCOVER TI-CH
PRIOR to 11-99

3/8-1621/4 Bolt
3816 Nut

AEXLPHE Midldlle Arnm

%2B12AUTII-C Tarp
SAEXLPE-CHePA Upper Arm
05562 CLEVIS PIN
& 14112CP Cotter
02002400058 Cylindler
(P35 Pin
1562 CLEVIS PIN g 1/4-202HHCS BOLT SALPH Lover Arn
T L 14112CP Cotter & NT o Bt
2
W Bt M - : A BNE 130 Burper
3410 Nut 142004LCS Bolts

va

05361 CLEVIS PIN
§ 14112CP Cotter

[20024.00058 Cylinder

CP3.75 CLEVIS PIN
SALPH Lower Arnm

LT 183 Bolt

18 Nut

09
&

AEXLPHZ Middlle Arm

A4T3W Bumper
142034LCS Bolts

A

N

961 CLEVIS PIN
14112CP Cotter

PBR-HIR
AT-850° Cylinder

PBR-HPA
AT-851 Cylinder

CONTROL VALVE # CVLP-DO or CVLP-2D0

PRIORITY VALVE # OBM2270-18

Rev.(?
9-05-08
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3/81621/4 Bolt
3816 Nut

SAEXLPS

SAEXLPE-CH32IR
Upper Arm 106"
OR  SAEXLPE-CH36IR 126"

PR URRIGHT

ER UPRIGHT

—CDI7548  CYL

\

HYAEC4 SHIM
HYAEC TOP PLATE
| ™—SHG103 CLEVIS PIN & COTTER PIN

Hverview

3816 Nut

O Autocover TI-CHAG36  (TRAILER COVER WITH ADJUSTABLE GANTRY)

RSA

\' 8418UT26209 Tarp
SACXLPE-CH32PA Upper Arm 107 6

OR  SAEXLPE-CH36PA Upper Arm 12’ 6

05562 CLEVIS PIN
RADLE-G & 14112CP Cotter Pin

0200-24.00058 Cylinder

\ 05962 CLEVIS PN (P3.75 Pin SALP-H
s”,l, & 1412CP Cotter  1/4202HHCS Bolt & Nut
., 5 TSHA4 & 3/4103 BOLT
34314 Bolt N — 1473V Bumper
3410 Nut Y A 3 142034LCS Bolts
AEXLP-H?
INDER 05561 CLEVIS PIN

& 14112CP Cotter

09562 CLEVIS PIN

b 14112CP COTTER Pin BR-HPA
THPBCB-A & SHO106 CLEVIS PIN & COTTTER PIN
E AT-851 Cylinder

D200-24.00038 Cylinoer

03562 CLEVIS PIN CVLP-D0 or CVLP-2DO

& 14112CP COTTER mﬁwiﬂﬁ%w e SALP-H Lower Arm OBM2270-18 PRIDRITY VALVE
o & fu OTSHA & 3/4103 BOLT

34314 Bolt

AL4T3V Bumper

3410 Nut —

SAEXLP-HZ Midolle Arm

142034LCS Bolts

A L

05561 CLEVIS PIN
§ 14112CP Cotter

Revised Drawing 8-07-08
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